Assembly Instructions

OWNER'’S & mMANUAL




CLPBC HARDWARE
shown in actual size

A1.M8X20L HEXAGON SOCKET HEAD SCREW WITH HALF ROUND HEAD Qty.4

A2.M10X85L GENERAL HEXAGON HEAD SCREW Qty.1

o

A3.M12X80L GENERAL HEXAGON HEAD SCREW Qty.2

o

A4.M12X85L HEXAGON SOCKET HEAD SCREW WITH HALF ROUND HEAD Qty.1

A5.M12X90L GENERAL HEXAGON HEAD SCREW Qty.2

@

A6.M8X15L ROUND HEAD HEXAGON SOCKET SCREW - CAP Qty.1(Pre-installed)

©

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

©

inch —o 1" 2" 3" 4" 5" 6"




CLPBC HARDWARE
shown in actual size

B1. M8 HEXAGON NUT OQty.1 B2. M10 HEXAGON NUT Qty.5
D
(O) H|
N~

C1.M8 SPRING WASHER Qty.5(1PCS Pre-installed) C2.M8 WASHER (224) Qty.4

i O

C3.M10 WASHER(219) Qty.2 C4.M12 WASHER(@25) Qty.10

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch o 1" 2" 3" 4" 5" 6"




A[1PCS]

C[1PCS]

E[1PCS]

CLPBC HARDWARE
shown in actual size

B[1PCS]

F[1PCS]




CLPBC HARDWARE
shown in actual size

D1.Immersion Handle (9162-240)(Pre-installed)..............cccoevvvvvvvvnnnnnn. 2PCS
D2.1145Square Stopper(9211-004)......cccovvviieiiiiiiieeee e e e 2PCS
D3.Round Stopper(9211-016)......ccceeeeeiriieiiiiiiiieeeeeeeeeeiiiieee e e e e eeeeeennnns 2PCS
D4.11150Square Stopper(9211-005)......ccceuuiiieeiiiiiiieeeeeiice e 2PCS
D5.Copper Sleeve(8520-024)(Pre-installed)............cccvvvieiiiieeveeeeniennnnn 6PCS
D6.1 / 2 "Extended Adjustment Group(8250-001)...........cceevveeerrverennnnns 1PCS
D7.Barrier Pad(9310-018)(Pre-installed)............cccvvvvvvviiiiieiiiiiieeeiiiinnn, 1PCS
D1 D2

D4 D5

D7




D1

D1

CLPBC




	CLPBC-P0
	CLPBC螺絲表明細
	CLPBC爆炸图

